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« Name of the medicinal product:
Voriconazole film coated tablets 200 mg

« Therapeutic indications:
Voriconazole is a broad-spectrum, triazole antifungal agent and is indicated in adults and children aged 2 years and above as follows:
- Treatment of: invasive and chronic aspergillosis / candidemia in non-neutropenic patients / fluconazole-resistant serious invasive candida infections (including C. krusei)/ serious fungal infections
caused by Scedosporium spp. and Fusarium spp.
« Prophylaxis of invasive fungal infections in high risk allogeneic hematopoietic stem cell transplant (HSCT) recipients.
- Voriconazole should be administered primarily to patients with progressive, possibly life-threatening infections.

« Posology and method of administration:

Electrolyte disturbances such as hypokalaemia, hypomagnesaemia and hypocalcaemia as well as liver function test should be monitored and corrected; if necessary, prior to initiation and
during voriconazole therapy .

Therapy must be initiated with the specified loading dose regimen of either intravenous or oral Voriconazole to achieve plasma concentrations on day 1 that are close to steady state. On the
basis of the high oral bioavailability (96%), switching between intravenous and oral administration is appropriate when clinically indicated.

12 to 14 years =50 kg; 15 to 17 years regardless of body weight, and adults

Patients 40 kg and above Patients less than 40 kg
Loading dose regimen (first 24 hours) 400 mg every 12 hours 200 mg every 12 hours
Maintenance dose (after first 24 hours) 200 mg twice daily 100 mg twice daily
Dosage adjustment for inadequate response The mainttinggéi%otsve\lir?:é;leyincreased The mainten]asnoc;céots‘si?eaé/ati)@'increased to
Dosage adjustment for patients unable to The maintenance dose may be reduced by The maintenance dose may be reduced to
tolerate treatment 50 mg steps to the 200 mg twice daily 100 mg twice daily

« Duration of treatment
Treatment duration should be as short as possible depending on the patient's clinical and mycological response. Long-term exposure to voriconazole greater than 180 days (6 months) requires
careful assessment of the benefit-risk balance.

Children (2 to <12 years) and young adolescents with low body weight (12 to 14 years and <50 kg)

Loading dose regimen (first 24 hours) No recommended

Maintenance Dose (after first 24 hours) 9 mg/kg twice daily (a maximum dose of 350 mg twice daily)

the dose may be increased by 1 mg/kg steps

Pl e e an o s S s e v (or by 50 mg steps if the maximum oral dose of 350 mg was used initially)

The dose may be reduced by 1 mg/kg steps

Dosage adjustment for patients unable to tolerate treatment (or by 50 mg steps if the maximum oral dose of 350 mg was used initially)

« Prophylaxis in Adults and Children:

Prophylaxis should be initiated on the day of transplant and may be administered for up to 100 days. Prophylaxis should be as short as possible depending on the risk for developing invasive fungal infection
(IF1) as defined by neutropenia or immunosuppression. It may only be continued up to 180 days after transplantation in case of continuing immunosuppression or graft versus host disease (GvHD).

Dose: The recommended dosing regimen for prophylaxis is the same as for treatment in the respective age groups. Please refer to the treatment tables above.

Duration of prophylaxis: The safety and efficacy of voriconazole use for longer than 180 days have not been adequately studied in clinical trials.

Use of voriconazole in prophylaxis for greater than 180 days (6 months) requires careful assessment of the benefit-risk balance.

» Dose adjustment in special population:

« Elderly: No dose adjustment is necessary for elderly patients.

« Renal impairment: The pharmacokinetics of orally administered voriconazole are not affected by renal impairment. Therefore, no adjustment is necessary for oral dosing for patients with mild to severe
renal impairmen

« Hepatic impairment: It is recommended that the standard loading dose regimens be used but that the maintenance dose be reduced by 50% in patients with mild to moderate hepatic cirrhosis
(Child-Pugh A and B) receiving voriconazole. Voriconazole has not been studied in patients with severe chronic hepatic cirrhosis (Child-Pugh C).

» Method of administration:
Voriconazole film coated tablets are to be taken at least one hour before, or one hour following a meal.

« Contraindications:

- Hypersensitivity to the active substance or to any of the excipients.

- Coadministration with: terfenadine, astemizole, cisapride, pimozide, rifampicin, carbamazepine and phenobarbital, high-dose ritonavir, ergot alkaloids (ergotamine, dihydroergotamine).
- Coadministration with St. John's wort plant.

« Adverse effects:

- Very common: Peripheral edema, headache, visual impairment, respiratory distress, diarrhea, vomiting, abdominal pain, nausea, abnormal liver function test, rash, pyrexia

- Common: Sinusitis, agranulocytosis, pancytopenia, thrombocytopenia, leukopenia, anemia, hypoglycemia, hypokalemia, hyponatremia, depression, hallucination, anxiety, insomnia, agitation,
confusional state, convulsion, syncope, tremor, hypertonia3, paresthesia, somnolence, dizziness, retinal hemorrhage, arrhythmia supraventricular, tachycardia, bradycardia, hypotension,
phlebitis, acute respiratory distress syndrome, pulmonary oedema, cheilitis, dyspepsia, constipation, gingivitis, jaundice, jaundice cholestatic, hepatitis, exfoliative dermatitis, alopecia,
maculo-papular rash, pruritus, erythema, acute renal failure, haematuria, back pain, chest pain, face oedema, asthenia, chills
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